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d3°8960¢0b ool (20 x 10 x5 ) gsdmqo
Concrete Pavers (20 x 10 x 5 ) Test

ao0mgol dmbsggdgdo
Tets Data
Bodndols Homggbmds 2 Lsgogeo Bodwdol Bmigdo 60 200/100 /50
Quantity of samples Size of test samples , mm
o8maoool Bggagbo
Test Results
b
0dmdols # 1 9
Sample
o
g "6E0L MaBoge 8.3.2023 8.3.2023
est Day

663980l bbmgsbgds , ey 28+ 28+
Sample age , day
398m3000L bobpGdgogmds , 3

. 50 53
Duration of test , sec
B0o8wdol bmdgdo , 49
Sample size , mm A/B 200 /100 200/ 100

H 50 50
Bodwdol fimbo , 33
Concrete weight , kg 2171 2151
dmgmemmdomo fmbs |, 33/0°
Densiy vesiglhs, bho? 2933.78 2947.3
33930 sG30mmIs , 36
Load of destruction , kN 635,43 6413
LoOBGIOEg 3MPdgaty , R, 8935
Strength on compression , R , Mpa - 43.34
o336 derm3ob Lsdysem Bod@zoags R =43.135 9a3s
Conclusion Block average strength R=43.135 MPa
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CUSTOMER : "ogogan” DATE : 3/8/2023
CUSTOMER I 0dMAsGmEing RAPOR NO 1 #2
ADRESS 1 : m@byzn , 48580 Lgmm3znblzgdal 4.6 STANDARD :
ADRESS 2 = RESERVE 1 H
BLOCK TYPE ! J3ox3760m0 20 x 10 x 5,0 RESERVE 2 z
: RESERVE 3 5
T.no [wiDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  [FORCE STRENGTH
’ mm mm mm g gfcm3 t1 2 day kN N/mm2
1 80 185 50 2171 2933.78 4.2.2023 8.3.2023 28+ 635.35 42.93
2 |so 185 50 2181 2947.30 4.2.2023 8.3.2023 28+ 641.50 13.34
3
4
&
6
AVARAGE
AVR3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 81
960 64.8
720 48.6
N
D2
480 324
240 16.2
0 0
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